SPECIFICATION FOR APPROVAL

CUSTOMER
DATE 2006/5/12
Swivel Type 1/4A Dipole Antenna(white)
DESCRIPTION RP-SMA (M)
61720085WS
CUSTOMER P/N
TWWI1592A1
Part No.
U
WANSHIH ELECTRONIC CO., LTD.
72 3

3F 72 WU KONG 6TH RD., WU KU INDUSTRIAL DISTRICT
TAIPEI HSIEN, TATWAN,R.O.C.
TEL (02) 22988066 (5 LINE) FAX (02)22981102
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SPECIFICATION

1. Description

Customer
Model No.

Part No.
Standard
Antenna Profile

Color

NNk

Electrical Characteristics
Operating Frequency
Antenna Type
Polarization Type
Type of Radiation
Peak Gain
Impedance
V.S.W.R.

9. Mechanical Characteristics

Connector
Core

10. Raw Material

Coaxial Cable

Housing

Hinge

The antenna is a Swivel Type

Dipole Antenna

WSS002
TWWI1592A1
IEEE 802.11b/g Wireless LAN

108 mm (see Drawing)

: White , DuPont LS033

2.4~2.5GHz

1/4) Sleeve Dipole
Linear

Toroidal

2.0 dBi Typical

50 Ohm nominal
2.0:1 Max.

RP-SMA(M)
N/A

MIL-C-17 RG-178 B/U
TPE
PC+ALLOY
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SGS

Test Report

WANSHIH ELECTRONIC CO., LTD. U 4WW : CE/2005/76240
3F, 72, WU KONG 6TH RD., WU KU INDUSTRIAL DISTRICT, Bl 5 : 2005/08/09
TAIPE] HSIEN, TAIWAN, R.O.C. Tk : 1 of 2
AATMEES BRI AR :
Ko ZR 1 SMA CONNECTOR
ATl :  RFEH
drdEg i : 2005/07/28.
i am 1 2005/07/28 TO 2005/08/09
8T
A{dEn{a ND.1 : EMNELER LN TAAR(HEBRAEY)
"% 3
MikHA; R MRy ik i ma —
(K55 ppm  |RMUS EPA S060AF 2k, MIV-VIS 1 M.D.
B 0
i% ppm (% EN1122 HikB-20014 et 2 12.5
ek MERBSTRET R
A TCP-ARS ) BLg I
A prm  [HREL US EPA 3052 FAE Lk 2 N.D.
LT ASARSERETR
S AR (ICP-AES) B 90§
i ppm  |MR#8 US EPA 30508 FikAAem 2 22536.0
ek MAARSERE TR
S CICP-AES) M 5 I

fiiit 1 (1) N.D. = Not detected.(<MDL) / A#rd: (4048 mEMm4)
(2) ppm = mp/ke / OESG=—
(3) MDL= Method Detection Limit{4fiKmk{l)

Manager
for and on behalf of

SGS TAIWAN LTD.

The contend of tus PDF fie 5 n sccondance wih ihe ongingl issusd reporis or refemsrce onty  This Test Report cannol be reproduced, smcept in ful
wilhoud prior writhen permagseon of ihe Company

vk i LT RO 1380, W elung Fosd, Wioks iIndusimel Zene, Tapsl courty, Takvesn
\(E86-T) T80 2510 NEEE-T) T200-T00T e s com i




Test Report

WANSHIH ELECTRONIC CO., LTD. W& . CE/2005/76240
3F., 72, WU KONG 6TH RD., WU KU INDUSTRIAL DISTRICT, R : 2005/08/09
TAIPE] HSIEN, TAIWAN, R.O.C. HE : 2 of 2

Tha contert of thvs POF fle s m acoordancs with the ongnd issued repons for refarence onty. This Test Repont camol be mproduced, sesept n Al
without pror writen pemmisson of the Compamny

o5 Tars di i TRl R TN, W leng Fosd, W o Indusinel Zome, Teps ooy, Teimn
Ay T A T P T v age momn B




Test Report No. SH520814/CHEM Date: 4.15.2005 Page 1 of 2

DYMNAFLUO CO, LTD
4™ FLOOR, NO.94, PAO CHUNG ROAD, HSIN TIEN CITY, TAIPEI, TAIWAN 231 i

The following sample(s) wasiwere submitled and identified on behalf of the applicant as:

Sample Name : WHITE PLASTIC

5G5S Ref Mo. : SHD252258

Item No., : EXTRUSION STICK _ "

Manufacturer : DYNAFLUO

Exported to : TAIWAN

Sample Receiving Dale : April 13, 2005

Testing Period : April 13 to April 15, 2005

Tes! Requested : 1) To determine the Cadmium, Lead, Mercury and Hexavalent Chromium Content of

the submitted sample. *
2) To determine the PBBs{Polybrominaled biphenyls) PEBEs{PBDESs)
{Polybrominated biphenyl ethers) Content of the submitted sample.

Tesl method 1) In-house Method, Analysis was performed by Inductively Coupled Argon
Flasma Spectrometry or Atomic Absorplion Spectrometry
Hexavalent Chromium ‘With reference to US EPA3060A and US EPAT196A
2) With reference to US EPA BOB1, Analysis was performed by GCIMS,

Test Results :|Please refer tu next page

This Tast Report is issued by the Company subject bo its Geneval Conditions of Service printed averleal or attached. Said Conditions are also available imon request or s
accatsible at www sgs com_ Attention is drawn to the limitations of Kability, indemnification and jurisdictional policies defined tharein, Tha results shawn in this Test Aepost
rafer only to tha samples| tested miess otherwise stated and sich sample(s] are retained for 30 days ondy, This Test Beport shall nat be regroduced oxeapt in full, without
wrilten appraval of the Company

8HCH 249639

T twbva e o fennn oo | WE R ST OO, the Jnd Builéing. Mo, B9, Yishan Road Xobed Dishict, Shanghai, hing 200733 1 486 71 6435 161572877 1486 21 5450 0314
Dpottrr e lweatere | Bl FE BTERAEINIR IR 18 518 1048 #E4R. 0717 1486 21 6435 1615° 2877 1465 21 54500314 WO 505 Com

Mpmbior of the 505 Group (Socdid Gledeale de Sursedlescs)



Test Report No. SH520814/CHEM Date: 4.15 2005 Page 2 of 2

Test Resulls i
No. Item Unit MDL ' A

Cadmium (Cd)* | ppm 5 N.D.

, [ead (P) : ppm 5 N.D.

Nm (Ha)* ppm 2 MN.D.

exavalent Chromium (Cr VI)* ppm 2 N.D.
BBs{Polybrominaled biphenylis)® — ~a —

PBBs{Bromobiphenyl) ppm 5 N.D.

PBBs(Dibromobiphenyl) Ppm 5 N.D.

| PBBs(Tribromobiphenyl) ppm 5 N.D.

~ PBBs(Teirabromobiphenyl) : ] ppm 5 N.D,

PBBs(Pentabromobiphenyl) Ppm 5 N.D.

PBBs({Hexabromobiphenyi) ppm 5 N.D.

" PBBs{Heptabromobiphenyl) _ppm 5 N.D.

| PBBs{Octabromobiphenyl) ppm 5 N.D.

PBBs{Nonabromobiphenyl) ppm 5 ND.

" PBEBs(Polybrominated biphenyls) ppm 5 N.D.
BEs( NPolybrominated biphenyl ethers)* — =" e

, ){Monobromobiphenyl ether) pprm 5 N.D.

 PBAES(PBDES){Dibromobiphenyl elher) “ppm 5 ND.

| PBBES(PBDEs)(Tribromobiphenyl ether) ppm 5 N.D.

| PBBEs{PBDEs)(Telrabromobiphenyi ether) ppm 5 N.D.

| PBBEs{PBDEs)(Pentabromobiphenyl eiher) ppm 5 N.D.

' PBBEs({PBDEs){Hexabromobiphenyl ether) ppm 5 N.D.

| PBBEs(PBDESs)(Heplabromobiphenyl efher) ppm 5 N.D.

| PBBEs{PBDESs){Octabromabiphenyl ether) ppm 5 N.D.

| PBBEs{PBDESs){Nonabromobiphenyl ether) ppm 5 N.D.

B s){Decabromobipheny! ether) Ppm 5 N.D.

{Resuit shown is uile |-Tu| weight of sample)
A. White solid stick

Note :
MDL= Method Delection Limit
N.D. = Not detectéd (<MDL)
“The test resulls are taken from report No. SH512038/CHEM, Date: 23/03/2005

“** End of Report ***

This Test Report iz issvad by the Company subject to itz Genaral Conditions of Service printed ovedeal or aftached. Said Conditinns are also available upon request or are
accessibie at wwew sgscom. Attention is drawn to the limitations of liability, indemnification and jrisdictional policies definad therein. Tha tesults shown in this Tast Repart
raler only Io the sampleds) bested unless otherwise stated and such samplals) are retained for 30 days only, This Test Report shall not ba reproduced except in full, without

written appeoval of the Company, SHCH 248640

A i et Tz | WEE S8 O the dnd By Mo B9, Yishan Ao, Nuhwi Oisiic, Shanghai, Chiva 200773 1486 71 6495 1616° 2872 1486 21 S4S00014
Fregles e e | il S RTEROMEMISISEEE. T 0F 0l MES T070 186116495 16I6°ZAZ 185 21 SSO0314 wwwcn.sgs com
I
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Electrical Properties

Return Loss (Test on board)

PIEE 522 Log Mag 10.00dE/ Ref 0.000dE [RO]
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Electrical Properties

V.S.W.R (Test on board)

P S22 SWROL1.000¢ Ref 1.000 [RO]
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Electrical Properties

Radiation Pattern — H Plane

(Test on board)

i) BB

Model No: cl-060427-zma Antenna Position: Vertical

Test Mode: H-Flane

FreqddHz) pealidBi) Anglefo) AwgidBn

240000 | 2100|2583 |[120

FreqikHz) peak(dBi) Angle(n) AwgzidBi

ggae000 | 138 |[2929 |40

FreqikdHz) peak (B Angle(n) AwzidBi

g 2%%000 | 197 |[z807 |[095
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Electrical Properties

Radiation Pattern — E Plane

(Test on board)

i) BB

Model No: cl-060427-zma Antenna Position: Horizontal

Test Mode: E-Flane

FreqdHz) pealiidBr) Anglefo) AwgdBn

240000 | 227 |feesd |[235

FreqikHz) peak(dBi) Angle(n) AwgidBi

g 24000 | oo |E7es |15

FreqikdHz) peak (B Angle(n) AwzidBi

g 2%o000 | 130 |54z |[Z2el
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Material Data Sheet
RG-178 Coaxial Cable

SPECIFICATION FOR APPROVAL

DOCUMENT:  A30178B001

RG-178B/U

SIZE: 7/0.102 SCCS

RECOGNIZED: UL 1979

@ WONDERFUL HI-TECH CO.,LTD

JOFFICE © 72WU KONG 6TH ROAD, FACTORY : 17 PEl YUAN ROAD,

WU KU IND. DISTRICT CHUNG-LI IND, PARK
TAIPEI HSIEN, TAIWAN TAIWAN, R.O.C.
TEL : (02)22988033 TEL : (034527777

FAX : (02)22988031-2 FAX © (034517214

13



@ WONDERFUL HI-TECH CO., LTD

SPECIFICATION
105C 30V DOCUMENT NO :
s UL 1979 A30178B001
. . ESTABLISHED DATE:
SIZE RG-178B/U 2004/03/22
STANDARD : MIL-C-17
Size AWG 30
; Silver-Coated Copper
Condiictor [ erial = Clad Steel
|Conductors No. e 7
IConductors Size mm 0.102
10.D. mm 0.30
Average ['hickness mm 0.28
Insulation |Diameter mm 0.86 +0.03
Material ---- FEP
|Color — Clear
Braid Material ---- | Silver-Coated Copper
\Construction mm 16/3/0.10
ICoverage % 95
Average Thickness mm 0.25
Jacket [Diameter mm 1.80 +0.05
Material ——-- FEP
|Color e Brown
Marking
Drawing
AK001/210X297/1.0 PAGE : 1
EDITION : 1.2

MAKER : C.Y.CHEN CONFIRM : SN.WONG APPROVAL : W.J.WANG




@ WONDERFUL HI-TECH CO., LTD.

SPECIFICATION
Electrical & Physical Properties
[tem RG-178B/U
Rating Temp Voltage 105C 30V

(Conductor Resistance

838 OHM/KM/20C MAX.

Insulation Resistance

3000 MEGA OHM/KM MIN.

Dielectric Strength

AC 500V/Minute

Spark Test 2.5KV
Tensile Strength [2500 PSI MIN.( 1.76 Kg / m 1)
Unaged -
Insulation Elongation 200% MIN.
.y Tensile Strength [UNAGED MIN 75%(168HRS%2327C)
8 Elongation UNAGED MIN 75%(168HRS*2327C)
Tensile Strength [2500 PSI MIN.( 1.76 Kg / m 1)
Unaged -
Jacket Elongation 200% MIN.
— Tensile Strength [UNAGED MIN.75%(168HRS%232°C)
¢ Elongation UNAGED MIN.75%(168HRS%2327C)

Nom. Impedance

50 Ohms

Nom. Capacitance 95.8 pF/m

Nom. Vel. of Prop. 69.5%

VSWR (0-6GHZ) UNDER 1.3

Attenuation | 100MHz| 1GHz | 1.8GHz | 2.4GHz | 5.2GHz | 6GHz
(dB/100m) | 46 155 | 205 | 340 | 505 | 550
AK001/210X297/1.0 PAGE :2

EDITION : 1.2

MAKER : C.Y.CHEN

CONFIRM : SN.WONG

APPROVAL : W.J.WANG




SGS

Test Report

WONDERFUL HI-TECH CO.,, LTD, Eeport No. : CE/2004/C1637
NO. 17, FEI-YUAN ROAD., CHUNG-LI IND, PARK, Date 1 2004/012/16
TAOYUAN TAIWAN, E. O. C, Page :1o0f3

The following merchandise was (were) submitted and identified by the client as :

Type of Product : RG-178 B/ U 36AWG SERIES
Sample Feceived 1 2004f12/09

Testing Date ;o 2004/12/00 TO 200412/ 16
Test Result : - Please see the next page -

w
Manager
for and on behaif of
SGS TAIWAN LTD.

The content of this POF file is In accorgance with the onigindl |53usd reports for reference anty This Test Repodt cannot be reproduced, exceat in full,
without priorwritten permission af the Company

WO, $ 31, Wu Kung Road, Wuku indusinal Zone, Taipei county, Tafwan

WBBE-T) T2H33000 TBI6-T 1209-3207  vewa 505 COMLbw
!




SGS

Test Report
WONDERFUL HI-TECH CO., LTD, Report No. : CEJ2004/C1637
NO. 17, FEI-YUAN ROAD., CHUNG-LI IND, PARK, Date : 200412116
TAOYUAN TAIWAN, R. O. C, Pege 2 of3
Test Result
PART NAME NO. 1 : WHITE FEP JACEKET(PLEASE REFER TO THE PHOTO ATTACHED)
Result
Test [tem (s): Unit Method MDL No.1
PBBs|Polybrominated % |With reference to 0.0005| HN.D.
biphenyls)[CAS USEPA3S40 or USEPA3S50,
NO:059536-65-1) Analysis was performed by
HPLC/DAD, LC/MS or
GC/MS. (prohibited by
2002/95/EC (RoHS),
83/264/ EEC, and
76769 EEC)
FPEBEs{FEDEs)(Polybromi%  |With reference to 0.0005| N.D.
nated biphenyl ethers) USEPA3540 or USEPA3SS0,
Analysis was performed by
HPLC/ DAD, LC/MS or
GC/MS. [prolubited by
2002195/ EC (RoHS),
837264/ EEC, and
76/ 769 EEC)
Result
Test Item |s): Unit Method MDL No.l
Chromnim VI (Cr+6) ppm |As per US EPA 7196A and |2 H.D.
Us EPA 30604,
Cadminm [Cd) ppm |ICP-AES after as per EN 2 N.D.
1122, method B:2001 or
other acid digestion.
Mercury (Hg) ppm [ICP-AES after as per US 2 N.D.
EPA 3052 or other acid
digestion.
Lead (Ph) ppm |ICP-AES after as per US P N.D.
EPA 3050B or other acid
digestion.

NOTE- +{1) N.D. = Not detected (<MDL}

(2) ppm = mg/kg
(3) MDL = Method Detection Limit

The content of this POF file is in accordance with the onigind |55usd reports for reference onty. This Test Report canndt e reproduced, excent in full,
without priorwritten permission af the Company

MO, 1731, Wu Kung Road, Wuku Indusinal Zone, Taipei county, Tarsan
MB86-2) J20A3030 T(BSE-2 2200-3237  www. as. cOMLw
|




SGS

Test Report

WONDERFUL HI-TECH CO., LTD., Eeport No. : CE/2004/C1637
NO. 17, FEI-'YUAN ROAD., CHUNG-LI IND, PARK, Date : 200412116

The content of this POF file i3 In accorgance with the onigindl |53usd reports for reference anby This Test Repodt cannot be reproduced, excegt in full,
without priorwritten permission af the Company

S5 TANYAR LIM|TED WO, $ 31, Wu Kung Road, Wuku indusinal Zone, Taipei county, Tafwan
HABE-2) T2033000 T{RI6-2 J200-T237  vewa S5 cOMibw




Housing Material Data Sheet
« Housing( )- TPE

KEYFLEX BT-1055D

@ LG Chom
Ester type TPE
[ mem | Testmethod | TostCondon | weit | - vawe - |
PHYSICAL
Specilic Gravity ASTM D297 23'C 1.19
Mell Index ASTM D1238 200°C12.16ky ol 10min 28
Ay ASTMD1505 | Density Gradiant Tube gomin |
Waler Absorbance ASTM D5TO0 i 5% 0.5
Mold Shrinkage ASTM DOSS5 % 2
MECHANIGAL
Tensie Strain ot Break ASTM D412 S00mmimin hgfen? i
MPa 333
Tensias Elongation ASTM D412 SO0mmymin % 650
Tonslls Strangh - ASTM D638 500mmimin hyfem? 140
: : MPa 13.7
5% Tenslle Stress ASTM D838 500mmmin koo -
MPa B.A
Fleoural Modubus(inital) ASTM DT80 15emen/min Wglcm?® 2100
MR 208
Tear Strangth ASTM DE24 Ji8 B typs kglcm 50
lzod Impad Strength o kg-omicm HB
{Notched) ASTM D256 Jm NB
40°C kg-cmicm 20
Mm NB
Elongation ASTM D385 %
Comprassion Set ASTM D395 st %
T0°C x 22 % 54
Hardaness ASTM D2240 shom A
shore O 55

m:umwamuhhmmmmmumuwmmm
cartain of injection.
Z)The fisted valuas should be used for refarential purposad only,

19



Test Report

WGJ COMPANY LTD. Report No. : CE/2005/70439
NO. 5, TING FU 5 TH STREET, KWEI SHAN HSIANG, Date ; 2005/07/11
TAOYUAN HSIEN, TAIWAN Page : 1 of 4

The following merchandise was (were) submitted and identified by the client as :

LG KEYFLEX TPEE

Tvpe of Product :

Style/ltem No t+  BT1055DNC, BT1063DNC

Sample Recejved t  2005/07/04

Testing Date :  2005/07/04 TO 2005/07/11

Conclusion t  The test results of Pb, Cd, Hg, Cr+6, FBB and PBDE for the
submitted sample comply with the requirements of RoHS
(2002 /95/EC).

for and on bahalf of
SGS TAIWAN LTD.

Tha conbent of he POF fie & in accordance wiih he ongmal muusd reports ior relerence only. Thie Test Report cannol s mproduced, sscepl m il
withoul poor wntlen permission of the Company

FED TR W g Bo Wk nuing Tore. Taps couiitty, Tiaesn
AR T TR I 7] TORR-ATYT  weas Lo comm e




SGS

Test Report

WGJ COMPANY LTD.

NO. 5, TING FU 5 TH STREET, KWE] SHAN HSIANG,

TAOYUAN HSIEN, TAIWAN

Report No,
Date
Page

: CEJ2005 ) 70439
: 2005107111
:2o0f4

Test Result
PART NAME NO. 1 :  WHITE PLASTIC PELLETS (PLEASE REFER TO THE PHOTO
ATTACHED)
EASS
Test Item (s) Unit Method MDL R::l't m;cg:r
Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D. -
Tetrabromobaphenyl % th reference to 0,0005 N.D. -
Pentabromobrphenyl % |JSEPA3SA0C or 0.0005 N.D.
Hexabromobipheny] % SE:::S;SS'H‘E?T;E“ 0.0005 ND.
Heptabromobiphenyl % lic/MS or GO/ MS. " | 0.0005 N.D.
Octabromobiphenyl % Kprohibited by 2002/95/EC| 0.0005 ND. .
Nonabromobiphenyl % JRoHS), 83/264|EEC, and | 0.0005 N.D -
Decabromobphenyl % 6/ 769/ EEC) 0.0005 N.D.
Total PBEBs % N.D. 0.1
(Polybrominated
Ilﬂpluny hu‘ Sum of above
Monobromobiphenyl ether % 0.0005 N.D. -
Dibromobiphenyl ether % 0.0005 N.D.
Tribromophenyl ethes % 0.0005 N.D. -
Tetrabromobiphenyl ether % bt refarsnos tio 0.0005 N.D -
Pentabromobiphenyl ether % SEPA3S40C or 0.0005 N.D. -
Hexabromobiphenyl ether % JUSEPA3550C. Analysis was| 0.0005 N.D.
Heprabromobiphenyl ether % ormed by HPLC  DAD, 0.0005 N.D. -
Octabromobiphenyl ether % |LC/MS or GC/MS. 0.0005 ND. -
Nonabromobipheny] ether % R:EETI';': fg};'?gé’;g&;;ac 0.0005 N.D.
Decabromobiphenyl ether % _lef -._-ﬁé’.- EEC) ' 0.0005 ND. -
Total % N.D. 0.1
PBBEs(PBDEs)(Polybromin
ted biphenyl ethers)/Sum
above

T conband of the POF fle min aocordance wifh the ongmal ssued reports for relerence only. This Teal Raport cannol be reproduced, weoepd m full
wiltld pood wrillen parmaiseon o he Comparsy

T agym mpd LW TEL

Wl 131, W g Roed, Wiy miusne Zons, Teps) aaunty, Tasan

M5 DIV RIS AT 22900707 wees g goam e
—

1



SGS

Test Report
WGJ COMPANY LTD. Report No. : CE/2005/70439
NO. 5, TING FU 5 TH STREET, KWEI SHAN HSIANG, Date 1 2005107111
TAOYUAN HSIEN, TAIWAN Page :3o0f4
PASS
Result Limit of
Test Item (s} Unit Method MDL — it
IChromium VI (Cr+6) Py V-VIS after reference to 2 N.D. 1000
EE EFPA J06G0A.
|Cadmmm (Cd) ppm  |ICP-AES after reference to 2 ND. 100
EN 1122, method B:2001
other acud digestion.
Mercury (Hg) ppm  JICP-AES after reference to 2 N.D. 1000
S EPA 2052 or other acd
igestion.
Lead (Ph) ppn P-AES after reference to 2 N.D. 1000
S EPA 3050B or othes
1l chgestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/ kg
{3) MDL = Method Detection Limut
{4) " - " = No Regulation

T conband of the POF fle min aocordance wifh the ongmal ssued reports for relerence only. This Teal Raport cannol be reproduced, weoepd m full

Wl pid wrillen i isig

i ol The Compary

WO 130, W Mang Roed, Wk ndusine Dond, Tepe: aunfy, Takeen
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Test Report

WGJ COMPANY LTD. Report No. : CE/2005/70439
NO. 5, TING FU 5 TH STREET, KWEI SHAN HSIANG, Date :2005/07/11
TAOYUAN HSIEN, TAIWAN Page 14 of 4

Tha gondent of this PDF a8 in accondancs with the orgingl imsusd répofs for relarencs only Thes Tadl Repof camndl b reproducad | sncepd n Ll
wil houl prior willen pemaiasion of the Company

=5 Tyl by Lo TEL MO VN1, W Kung Fomd, i iu ndignal Jone. Tape coumty, Teeen
WRSA- ) T20900 %0 EBA-T) I200.3TT  wwe S3h com e




Hinge( / )- PC+ALLOY

lzod Impact(Notched) 23°C (i s JEE Kg-cm/cm ASTM D256 85
-20°C fiiag ey Kg-cm/cm ASTM D256 70
-40°C TR Kg-cm/em ASTM D256 65
Tensile Strength VAL g Kg/em’ ASTM D638 540
Elongation Frfge % ASTM D638 100
Flexural Strength B h o Kgfcrnz ASTM D790 80O
Flexural Modulus 0 Y Kg/em’ ASTM D790 20000

Heat Deflection Temperature Tl TR0 ASTM D64§
66psi °C | -
264psi i i 100
Flammability aphid - ULss | -
Melting Point Ll oC psC | 223

Dielectric Strength IR ik KV/MM ASTM 014}: :
Dielectric Constant SN R ASTM D150 .
Volume Resistivity RS -CM ASTM ['.)25? g
Specific Gravity bhHR - ASTM D792 1.19
Water Absorption W7k % ASTM D57) 0.14
Mold Shrinkage RZHRE ASTM D955

Flow L % . 0.4~0.6

Cross Flow Tl % i 0.5~0.7

“Mothing o this infwmation shall be construed a8 8 recommendation for . any wse that may infringe on any paleni right or as an
eidorsement — of  apy  meterinl  supplied by Shinkong  Synthetic  Fibers CUerporation,  We  do not gufantee  the  applicability or  the
Accuracy  of  this  informotion  or  the  performance  of our  products  in any  specific  situation.  We yrecommend  ecach  wser ol our
products  make s own tests o dulermine if  the matenal s soitable for n particutar use.  The dath  show  here e within
e goemal range  of  product  properties,  bhut they are  NOT SECIFICATION  LIMITS.  Additives of any kind  alier some or all
of e propertics * i ! 1026

"
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SG I . .
Test Report
SHNEONG SYNTHETIC FIBERS CORPORATION Report Ho, CE 2006/ 13401
BF.. NO.123, SEC. 2, NANKING E. RD., TAIFEL, TATWAN Date . 2006]01f19
FPage :10f5
m:mmmwmmﬁd and Mentified by the client as :
Type of Product THERMOPLASTIC POLYESTER RESIN 3
Sivie/ltcm No : AT24NA g
W;um&imﬂ SHINKONG SYNTHETIC FIBERS CORPORATION
Sample Reccived 2006/01/13
Teapng Dats 2006/01/12 TO 2006/01/19
-::::l-'--l!:-l.l lrn-'ln-lu:‘tll::!:I.Iltl=l.-----‘---Ittt--ndiwiwatn--a.-n-l!-ruiil:llllru.l'lz--c:
Test Resuli : . Flaase see the next page -
hh4
‘Monager
for e on behalf of
SG8 TAIWAN LTD.



Test Report

SHMNKONG SYNTHETIC FIRERS CORPORATION

Report No. CF [ 2006/ 13401

Hoo abromophenyl

Q'tlhrnﬂnEE' eyl A

RoHS), 83264/ EEC, and

sted by 2002/95/EC

aF . NO.1323,8EC. 2, HANKING E. RD., TAIPEI, TAIWAN \ 2006/01f19
1205
Test Result
PART NAME RO 1 WHITE PLASTIC PELLETS
Result
Teot ltem (8} Uait Method MDL e
iouohromobap 1 o 0.0005 N.D.
Thbromobipheny] %% 0.0005 NI
i omobsphenyl % 0.0005 WD
Teu abromobsphenyl % th refermnce Lo 0.0003 ND
Poorabromotaphenyl % EPA3540C or 10005 N.D.
hll—-jgri?‘ﬂ-ru—-—- uﬂt?ﬁﬂaﬁﬁﬂ.ﬁnﬂwﬁl“mi““EEE‘"' =
ko 0.0005 N.D.
" ormned by IPLC] DAD, [—o=are
%o : 0.0005 N D.
LT
o

Decabromobipbenayl 76) 769 EEC) 0.0005 WD
Total PEBa KD
Polybrominated

bipbenyls)/Sum of above

o —
Manobromopheayl el her % | 0.0005 ED.
Dibromobiphenyl sther % 0.0005 N.D.
Tabromnbiphenyl etber W 0.0005 ND.
[Tetrabromotnp hamyl ether kL [T FD
Feotabromobiphenyl sther %  laneh refere - 0.0005 b |
Hexahromobiphenyl ether % (UBEPA3S40C or 0.0005 N.D,
.H»eptahmnmt&phmﬁ ethar % |USEPA3550C. Analysis was 0.0005 ND
[Emmummphml ether 5% [performed by HPLC/ DAD, | 0.0005 N D
Nom abromobiphenyl cther "% Lpi-;;? o ‘:;i-';‘;”gsm 5.0005 ND
lhc-.\:uunm 1 % [“ﬂm. uaf 2M’m‘ nd CI-M:- H.D
Total PEBEs(FRDEs| % |7a/769/EEC) H.D.
[Pnly‘brnul-.tnd hiphenyl

era)/ Jum af ghove
ol of Mono to Nonu- % . N.D.
brominuted bipheayl
ther. (Note &)

The cortem of g FOF Tie 15 W secardancs wilh thit onginel igsuen 1epoas for relerhnEE Dby This Tem Repd
wegayl LT T GRTTEEROD ot the Corrgry

fs TAesertLNCTED | R, 138 v Mung M
| ymt-m hpeecald K

s ingusta Do, Teed oy, Tammn,
THDEGTY] e A GO 1

K canre’ be EpDowEd, BIEN ha

26

........;.;

hhi#

e ——————ne

IV TTI:%T €102 80-.L1



*ifSGS_

T’ﬂ-

Test Report
SHINKONG SYNTHETIC FIBERS CORPORATION Roport Ne, ! B 2006] 13401
BF., NO 123, SEC. 2, HANKING E. RD.. TAIPEI, TATWAN Diate ] 20:)5[01! 1%
Page :3n0f5
Result
Teat Item (o) Ot Metnod ML —
hrominm V1 {Tr+b) ppm V1S after raference T | ND
US FRPA 30G0A.
Cadmium (Cd) ppm  |ICP-AES after reference Lo 2 w.0O.
1 EPA 3052 ul other acid
igeation .
Mercury (Hag ppm ICP-AES aftor peference 18 2 N.D.
Us EPA 3052 or other nod
i i
Land (P} PP TCP-ALS after reference 10 2 ND
s EPA 3052 o other acid
dageation.

NOTE: (1) ND.= Not deteoted (ML)

{2) ppm = ng/ ke

(3 MDL = Method Detection Lumit

(4] Decabromediphenyl ether {DecaBDE) 10 palymeric applications 18 axempted by
Commission Deciawon of 13 Oct 2005 arnending Directive 200rd 95 EC notified
wnder document 2005/ TA7]EC.

(5) FBBEu=PBDEs=Polybrominated Digheny) Ethers=PBDOs=FBRO3

(6] W * = Not Regulation

hwvmnﬂﬁmunw“ﬂhnmwmm”aw Tﬂb:-nnlpv-tc_urubrmmwm.rxm:nh.‘
O B v purmgaien of the Company

Lot 301wy Mg M, Wb I Zek 7RG ]

:I ﬂap_'_v_l! sln-!mtﬂ? e g T b

I¥d 1T7:%1 €103 !
0o Xv4 [O0:ED B002 :% ,-61'] o
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Test Report

SHINKONG SYNTHETIC FIBERS CORPORATION Report No. | CE[2006( 13401

8F NO.123. SEC. 2, NANKING E. RD., TAIPEL, TAIWAN  Dat= : 2006/01/19
Page :4of5

1} Thess asmples wWere dissohwed totally by pre-cunditieming method

according to belew fiow chart
2 Mame of the person who made measurement. Ancen Lee

P
3) Hame of the parson in charge of messurcment Damel Yebh
1
+
| Sample Measurement (0.25 g ;
M i = »
e e HNOy/ HCU HF
E Tmﬂt_w_ _!
[ ICP-ARS ]
mlﬂ
Thunr-'l.uMH:FI'-unmﬂnmmmhmrﬂ.mummﬂmrﬂb-up-nmu.m:rmm
whout preor vHies parrnan of W Corpary
L= b T |
v | TR =
too@ 2
znlh I¥d 1T:%1 CT0% B0 LT
00 Y¥d 10:€1 9005/ /%0 €1
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Test Report

SHINKONG SYNTHETIC FIBERS CORFPORATION Report Neo CE/2006( 13a0]
BF. NO.123, SEC. 2, NANKING E, RD., TAIPEL, TATWAN Dats 1 2006/01/ 19
Puge Sod3

HI----

Trig cortart of this POF s (£ 1 socordsncs with e ongines i necods. for rafemenos onky, This Tes Fepsa cannot be mproguced, Soeat 0 A
wilsnt ¥ie Wikl R EE0N o Be Compeny

LR (MO W Mang Ml Ve indemnsl Tone, Tege sty Tasrin
| D JIOO0IDS (RIS D 1IN0 YIOT i g rom by e = -
| — ——

e —

_Soop ¥d ST:RT CI0OZ
0 E o0 Xvd 10:€1 800& a0/ 5]

_F_"_l_l T
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Sleeve

Test Report Ng,: GZSCROS1188521LP Owie: NOV 29, 2005 Paga1of 2

L EWNINGTAL ELESTRINIC HARDWARE ELECTROPLATE FACTORY
=L 0 VIL_AGE HALL (LADKIANGELV) TONG-LE VILLAGE, LONG-GANG TOWN, SHENZHEN

“avon ¢n the sumiies semple 8axc 1o 03 4 N4IGP Sn

£33 AE Mo 57051125313EC-3 1

Zgmpiw Arcaning Do NOW 73, 200%
~sstery Period NOV 23, 2003 TO NOY 26, 2075

“agt Razoonted 17 As speoihad by chent, to dsermine the Lead, Sasmwum, Mercury & Heveviar: Chrzanium
sorlant in he submited samp's,
12} Determinatan 2! PABe ipolybrommnaied sighanys), PBDSs [Polybrometsize
Saneryinthess) of the auamined samale.

~sr: Mahos v=5 Lagd canters - Waeh ralerence to SPA mathag 30508: 1358 ¢ oiher acid 3 Jesian,
~g3TUT Sonian - Wilh redsrerce ta 33 ENT1I2 200 method 8/ cane® and dgeslor
L msmuny Banteel  AIE relarence r FEA VIEPOIERE  TATY 1985 / other #%re dicast'or,
Spaaalen Coarornom contert - Weh refgseren 12150 1873 2020.Clecsr £ 2)
Analysis wen seraroied by AlSTie Agseratide Srsctromotar fIneuciveiy U383
Elggrmp Atam s Smanon Sserromeler (SPAES, UG Specirsphoiometer
sV INES relatenee ' EPA J543C § 3350C. Analys 8 ‘was perlerrag oy SCAS

1EEULTS Spane r4787 19 ran: rage

S5rec iar ara 30 2angt of
355-557C L

A

P

b
——— e —

AENg LL Amy
3f ESrgueer

sy S Comidng gy mecl 19 qe Ganeent Candilons of Servee pram pvel el of Bllachen L83 Cardiliong Bre Al
S e A g ) e L BN TR RS feiatin n  m 8 i e 8 ey R 0 B0 o Retion R YL
't AP et ek TR0 Aapa 1 redee ofily ' She SRR DM E) SAENEO wblesl BINAReRE W3S B0 DU BRMALE(B] ARy 1eimAR
e TP R LTI TR R T S | Hagapl A Dl we kbl w0rEen B30Ee o Uhe Lo o ay

GZoM ATo92D

TR, R Kl - DUPTERRLN PR G TR TSP Py R | L et g | e Bk hih

bl J_.M_Mr et L O A U R L R L i OTE T e et
oty — e T 3 mSm—— 1 — P o o0, L il - Bl TR P - L [ FAS
= ‘rﬂ = Slewnrge ol LLain g § Lotrer 00 30 Sam- onse
6@ Sany ' i & i 2
Gl 2 1E Wl LOBFEZPE @ 0N S WIYBUOIY ¢ N
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I#-&\I r}’,l FHONE MO, @ Baz9zpe? IRl 21 2006 09:14PM Py

Test Report Ho. 328CRO51131692LP Oate. NOV 29, 2005  Page2 of 2

Resulls
(1

g e H
“Lead Conten (PB) T
| Cadmiumn Gotent () I
TMercury Corfem [Fg) -.-..-1
| Haxavalanl £ nromiu, (Cr Vi) ] agicm’

Mote : - N.O.» Not Deleclac [< MDL)
- MDL® Msthos Daleclion Llmit
- ppim = mplkg

}

IEMMN'I

HEHE

Hp— = ——
") 1

-

_ ,_...l,._,,_“,_ .
=
o

[=]

i Eﬂur;n-!l.lll:a-n ’ j

-FI“. E“ anis H b B S _-“
Pnliﬁﬁm!t_m Biphenyis (PBEa) =1
%MW\" ¥
_Zoromatnohenyl
Trblomabip “enyl
_Ialraby ! i
Cantptiro ]
_Sexasromadigheryl -
~Septabrome :
iyl
- Decabmmoty ] L
}_m_hﬁﬁ&nﬂmm [FEDEs]
. Manabromodiphanyl alhe:
ﬂﬂ‘a‘!&i&ﬂ!f___._.
Tslrpbmmofiphanyt & het
| Pentepromadighony! ether
Hexsbromodiphzoyi eher
i abromogiphery) ehar
~Qeipbromoriighenyl efer
i Huwbrame 3iphony! e e
i Dacateomodpheny! arher » I

|

L=

|

fe e | ol e

b
1

zlzizlzlzlz] 1z|z|ziz|2\z|2|2izl=

|

rlz|=
€ uppupnﬂru =i
_A..I..._._. | R .

ziz
(¥

{

Hote = N.[1 = Not Dalecred (< 5 ppm)
= D’P""t_‘ mplig

GZCM 170028

. P cme aehi o i v s PR s A
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2006885 (B25x1168x84b jpeg)

Test Report No.: GZOE0Z01IIBHCHEM Date: FER 17, 2006 Pinge 10l

SHEN ZHEN HUEYNITEH CQL, LTD
SF BUILDING, BAI SHI ZHOU YUAN ZINENG INDUSTRIAL ZONE. SHAHE TOWN, SHEMN ZHEN CITY

Fajparn o0 the Sibmitted sarmple saud 10 be G

SGS Ref No * §2060204487RS 4,1
Maenal Cu
| By D SONY
i Sample Recoiving Date :FEB 13, 2046
1 Testing Peried | FEB 13,2006 TO FER 17, 2006

Fiest Rﬂquusiad *As spacified by clienl, 1o delonmime (he Lead, Cadmium, Mercury & Flesieabent Sl
! i conlent n the submitled sanple

Tees] ethind ¢ Lol content - With reference to EPA melhod 30508 1996 / olhor acid drjesion
Cadmium conlent - With rafercnce ln 05 ENT122: 2001 method B § ol ackd digesstion
Mercury content - Wilh reforéncas to EPA 30520 1996 7 7473 1998 [ ather aoid doest
Hexavalent Chromium contenl - Wilh reference 1o EPA 3060A - 1096 & EPA T196A 1ot
Anabysis was perfarmed by Alomic Absorplion Spectrometer f Inductively Coupled
Plasma Atomic Enussion Spectrameter (ICP-AES) / I:hrect Mnrcur;.r analyzer LY
Spactropholometer

4 Rusutts e
5 Lead Comternt () 1 ppm- = 5 1pG
# 1dr|liul11 Content {Cd} I ppm ey g ND :
Mereury Comlen IJ:HU:I ;__‘ﬁxr i -5{ ' . ' N L_, }
H i Hu-:.wnlum Chmrnlum fCr W] ppm 2 [ MO '
i ——— e ] e ————— - ————i
- Mot - WD = Mot Datected (= MDL)
i MOL= Mathod Detachon Liml -
§ - ppm = mglkg
| 3
! *** End of Hepori ***
i Sgewad for annd an Behall of

SGS-CSTC L

i
i gz"'?"

. Huang Fang, Swany
' &, Enginear

T, lmd brwﬂmﬁpﬂw l.uhinmhim Gendn Bonrﬁlhm nra-arym printed overical or ita ms.sm Comnatilifans ov'e Ak
Foad o w0 Becn 1IN A wivie i05.00m, AlLantion is dimwn ks the Bmitntions Qﬂba»bllw. it prnn ficalon and pesierae ol pok
ﬂmlmmﬁunwmuw mrmmmh}ijmmmwwu stntined pod fdeh R eds | e MLLI#-i
i IWWMMNP’MM‘IhhH ummw Emmnrq
: X

.i--J"'

i : GZCM 621560
| 3% ';_tt 30,1t “""*"m“'ﬂwﬂml e i CHEROATE e s e
! W s e sLm |0 oA a?lmmggn e e )
T - 1 . ‘ i £ A i .\_*u] I 43 l=
E Ly N B AL Tt s AT e P ki ﬂﬁ"ﬂ'“w"' PISGE BA) 3



Rivet

SGS

Test Report

WANSHIH ELECTRONIC CO., LTD. HEME - CE/2005/B4807
3F 72 WU KONG 6TH RD., WU KU INDUSTRIAL DISTRICT 0 : 2005S11/28
TAIPE] HSIEN, TAIWAN. R. 0. C. E 4 : 1 of 2

VAT SR 5% 75 B0 M T RO AL

P ALY : Esérdy (ViR

dofE e s 2005/11421.

IE AR + 2005/11721 TO 2005/11/28

MieE

R R {E N0, 1 t X AW

T e 8y amEna E’;’;

et 3 ppm R IUS EPA JosoAX ik, MUV-VIS 2 N.D,
& 445

1% ppe |fRE EN11ZE kR0l ke ] N.D.
WKk NEARGELZT R
1P AES ) i

3 ppe  |MREE US EPA 3051 ik RieM 2 N.D.
HeFk NEARTRE T
Ak ICP-AES) i f W

= ppm  [fRPE U5 EPA 10508 k& Kb 2 38.5
HEFE NAAKETRE T
A5 1O AES ) Bk &0

fiit : (1) N.D. = Not detected.(<MOL) / e (fsbSAmiErm{E)
(2) ppm = mgikg / ARBZ—
(3) MDL= Method Detection Limit ({fm&RM{4)

for and on behalf of
SGS TAIWAN LTD.

The conderrl of s PDF e 3 in accordancs wilh T ononal msued egorts o ederence only  Tha Test Reporl carmol bs reproduced, excepl n Tl
wilhoul peior wrillar parmisson of I Company

1 TR ill.'l VY, W UG e, WL Il Zens, Tagsl sourty, TEsan
1T TR0 M- T) 3. XTIV wevs § i oot he
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SGS

Test Report

WANSHIN ELECTRONIC CO., LTD. 45 . CE/2005/B4807
3F 72 WU KONG 6TH RD., WU KU INDUSTRIAL DISTRICT g i s 2005/11/28
TAIPEI HSIEN, TAIWAN. R. 0. C. S : 2 0f 2

CE/2005/B4807

The comtent of this PDF fe is in accomdance with the oniginal issued reporis for eference only. This Tesi Report cannot be reproduced, excepl in ful
wilhoul price wrilhen permission ol the Company

S TRIWAN LIMITED W 1361, Wu Mung Feasd. Wiaku Indusinal Zone. Taipsi cciniby, Tamwan
LB06-2) JI003055 1|086-3y S5 T v sgs com iw




